


Spare parts for REV3816

Pos Nr

Reference Nr

English Description

QTY

WR6006-1600-300-21

200 wheel cover

2
2 GB845-85 ®8*D16*1.5 gasket 2
3 WR6006-1600-700-13 pressplate 2
4 WR6006-1600-400-08 front wheel spindle Assembly 1
5 WR6006-1600-300-20 200 wheel 2
6 WR6006-1600-300-05 Front decorative panel 1
7 WR6006-1600-700-08 Filter sponge NO.2 1
8 WR6006-1600-700-07 Filter sponge NO.1 1
9 WR6006-1600-700-09 Filter sponge NO.3 1
10 (GB845-85 NUT 12*12*6 M8 1
11 |WR8001-1400-300-24 pressplate 1
12 |[WR6006-1600-300-13 breakwind 1
13 |[WR6006-1600-300-02 Housing cover 1
14 |WR6006-1600-300-04 housing handle 1
15 |WR6006-1600-300-17 grass bag fixing pin 1
16 [WR6006-1600-400-04 spring 1
17 |WR6006-1600-300-03 grass bag cover 1
18 |WR6006-1600-300-16 Torsion spring fixing pin 1
19 [WR6007-1840-500-02 protector 17AMG/95G+PTC 1
20 [WR6006-1600-300-22 sandbag 1
21 |WR6006-1600-300-01 Base 1
22 |WR6006-1600-400-03 back wheel spindle 2
23 |GB845-85 screw ST5*25 2
24 |WR6002-1500-300-03 150 wheel 2
25 |[GB845-85 ®10*P20*1.5 gasket 2
26 |WR8018-1500-300-12 150 wheel cover 2
27 |GB845-85 NUT M6*5 1
28 |GB845-85 NUT M5 1
29 |WR6006-1600-300-08 bearing block 1
30 |GB845-85 NUT M5*25 1
31 |(GB845-85 Inner hexagon spanner 1
32 |[GB845-85 ®6*D12*1 gasket 1
33 |WR6006-1600-300-09 press plate 1
34 |GB845-85 nut M6*30 1
35 |WR6006-1600-300-07 depth adjust handle (right) 1
36 |WR6006-1600-300-06 depth adjust handle (left) 1
37 |GB845-85 screw ST4*16 2
38 [GB845-85 R pin®2*20mm 4
39 |WR6006-1600-700-06 grass collect frame 1
40 [WR6006-1600-700-10 grass collect bag 1
41 |GB845-85 screw ST4*18 21
42 |GB845-85 screw ST5*25 3
43 |WR8001-1400-300-35 knob 4
44 |GB845-85 nut ®10*19---M6*0.75 4
45 |WR8001-1400-300-36 Gasket 4
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46 |WR6006-1600-700-04 No.2 rod 1
47 GB845-85 screw M6*52 4
48 |WR8001-1400-300-23 cable strain relief 1
49 WR6006-1600-300-19 cable clamp 1
50 WR6006-1600-300-11 no.l rod seat 2
51 WR6006-1600-700-03 no. 1 rod 2
52 GB845-85 screw ST4*12 4
53 WR6006-1600-300-12 knob 2
54 GB845-85 screw M8*50 2
100 motor assembly 1
101 (GB845-85 ring ®8 1
102 |WR6001-1500-300-14 motor fan 1
103 (GB845-85 screw ST3*12 2
104 |WR8001-1400-600-01 carbon brush 2
105 |WR8001-1400-600-02 carbon brush holder 2
106 |WR6001-1500-300-13 housing 1
107 |WR6006-1600-200 stator assembly 1
107-1 (WR6006-1600-500-01 inductance 2
108 (GB845-85 screw ST4*65 2
109 (GB845-85 gasket®21*®16.5*2 1
110 |GB/T276-1994 bearing 608-2RS 1
111 |WR6006-1600-100 Rotor assembly 1
112 |GB/T276-1994 bearing 6900-2RS 2
113 |WR6001-1500-700-13-01 |gasket®10.1*22*0.5 2
114 |WR6001-1500-700-12 wool felt P8*®16*1.5 1
115 |WR6001-1500-400-09 gear box 1
116 |GB/T276-1994 bearing HK0608 1
117 |GB845-85 ring ®10 1
118 [WR6001-1500-400-07 wheel 1
119 |[GB/T276-1994 bering ZZ-608 1
120 |WR6006-1600-300-14 centre frame 1
121 |(GB845-85 screw ST4*20 3
122 |(GB845-85 screw M4*20 3
123 |WR6006-1600-400-06 output axis 1
124 belt 1
125 |WR6006-1600-300-15 centre frame cover 1
126 (GB845-85 nut 1
127 |GB/T276-1994 bearing6000-2RS 1
128 [(WR6001-1500-400-18 wheel 1
129 |[GB/T276-1994 bearing6002-2RS 1
130 (GB845-85 gasket 1
131 axis 1
132 |WR6006-1600-400-07 axis 1
133 |(GB845-85 screw ST4*20 3
41 GB845-85 screw ST4*18 5
42 GB845-85 screw ST5*25 2




200 Switch assembly 1
201 |WR6007-1840-300-18 Trigger seat left 1
202 |WR6007-1840-400-09 spring 1
203 [WR6007-1840-300-20 wire connected rod 1
204 |WR6007-1840-300-19 trigger seat right 1
205 |GB845-85 screw ST4*25 2
206 |WR6007-1840-300-15 switch box pressplate 1
207 [WR6007-1840-300-13 switch box left 1
208 |WR6007-1840-500-01 wire 1
209 |WRB8001-1400-500-05H |[pulg 1
210 [(WR8001-1400-300-25 cable sleeve 1
211 |WR6007-1840-700-10 Switch reset shrapnel 2
212 Rocker switch 1
213 |WR8001-1400-400-29 spring 1
214 |WR6007-1840-300-16 trigger 1
215 |WR8001-1400-500-06 capacitance 1
216 |WR6007-1840-300-17 switch button 1
217 |WR6007-1840-300-14 switch box 1
218 [WR6006-1600-700-05 no. 3 rod 1
219 sponge tube 1
220 |WR6007-1840-700-14 Wire trigger 1
133 [GB845-85 screw ST4*20 3
11 |WR8001-1400-300-24 cable pressplate 2
37 GB845-85 screwST4*16 2
41 GB845-85 screwST4*18 8
300 |REV3816-300 Aerator assembly ( 8 blade) 1
301 |WR6001-1500-400-05 Connecting axle 1
302 |[GB845-85 Washer for axle 1
303 |WR6006-1600-400-02 iron bushing for blade 1
304 |GB845-85 Elastic cylindrical pin 1
305 [WR6006-1600-700-01 128Blade 8
306 |WR6006-1600-300-23 Plastic bushing 7
307 |WR6006-1600-400-01 iron bushing for blade 1
308 |WR6001-1500-400-18-01 |Dustproof cover plate left 1
309 |WR6001-1500-700-05 Washer 1
310 [WR6006-1600-700-12 axle 1
117 |GB845-85 Retaining ring 1
127 |GB/T276-1994 Bearing 1
400 |REV3816-400 Scarifier Assembly 1
401 [WR6001-1500-300-16 Cover plate 13
402 |WR6001-1500-300-17 Fixed frame 12
403 [WR6001-1500-400-04 Claw spring 24
404 |WR6006-1600-700-11 axle 1
117 |GB845-85 Retaining ring 1
127 |GB/T276-1994 Bearing 1
301 |WR6001-1500-400-05 Connecting axle 1
302 |[GB845-85 Washer for axle 1
308 |WR6001-1500-400-18-01 |Dustproof cover plate left 1
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